


Spare parts list for RPCS5545

Pos no [Reference no English name Dosage
1 YD6200-26200 Spark Plug 1
2 YD4500-27402 Blinker 1
3 YD4500-90023 Screw M5x14 /GB/T70.1 13
4 YD3800-90024 Screw M5x20 /GB/T70.1 6
5 YD4600.11-15201 Cover-Top 1
6 YD4600.11-18002 Heat-Proof Mat 1
7 YD4500-27601 Rubber 1
8 YD4600.8-92402 Nut M5 /GB/T6184 2
9 YD3800-90021 Screw M5x10 /GB/T70.1 5
10 |YD5200-21130 Muffler Assy 1
11 |YD4500-21001 Washer-Muffler 1
12 |YD4600.8-21002 Screw M5x84 2
13 |YD5800-12111 Cylinder 1
14 |YD4600.7-12501 Washer-Cylinder 1
15 |YD5800-14311 Ring-Pistion 2
16 |YD5800-14111 Pistion 1
17 |YD5800-14002 Ring-Snap 2
18 |YD5800-14001 Pin-Pistion 1
19 |YD4500-14803 Bearing Ring 2
20 |YD4500-96126 Needle Bearing/JB/2581 1
21 |YD5800-14100 Crankshaft 1
22 |YD4500-18002 Heat-Proof Mat 1
23 |YD4500-13001 Chain Catcher 1
24 |YD4500-27114 Spring Seat 1
25 |YD4500-27113 Spring 1
26 |YD2500-91333 Screw St4.8x16/GB/T845 8
27 |YD4600-16001 Washer-Intake 1
28 |YD4500-16111 Intake Boot 1
29 |YD4500-16121 Intake Boot Holder 1
30 |YD4500-16132 Washer-Intake Boot Holder 1
31 |YD4500-16131 Flange 1
32 |YD4500-16002 Retaining Ring 1
33 |YD4500-18200 Carburetor 1
34 |YD4500-16141 Inlet Elbow 1
35 |YD4500-16141.2 Stud M5x37 /GB/T899 1
36 |YD4500-16142 Inlet EIbow Damping 1
37 |YD4500-90029 Screw M5x50 /GB/T70.1 2
38 |YD4500-16211 Air Filter 1
39 |YD6200-93013 Flat Washer 1
40 |YD4600.11-92404 Butterfly Nut M5 1
41 |YD4600.11-16301 Cover-Air Filter 1
42 |YD4600.11-16305 Board 1
43 |YD4600.11-48117 Locking Clip 2
44  |YD4500-12128 Stud M8x42 2
45 |YD4500.7A-22931 Cover Plate 1
46 |YD4500-22223 Chain Block 1
47 |YD4500-22111 Holder 1
48 |YD3800-22113A Spring-Clutch 1
49 |YD4500-22112 Block 3




Spare parts list for RPCS5545

Pos no [Reference no English name Dosage
50 |YD4500-22101 Washer-Clutch 1
51 |YD4500-22121 Drum-Clutch 1
52 |YD4500.8-22050 Sprocket 1
53 |YD4500-96115 Needle Bearing K12x15x14 /JB/2581 1
54 |YD4500-17001 Worm 1
55 |YD4500-24112 Cover-Choker 1
56 |YD4500.11-24111 Choker 1
57 |YD4500-24113 Rubber 1
58 |YD4500-90002 Screw M4x10 /GB/T70.1 3
59 |YD4500-17301 Cover Plate - Oil Pump 1
60 [YD4500-17200A Oil Pump 1
61 |YD3800-90004 Screw M4x14 /GB/T70.1 2
62 [YD4500-17129 Hose Oil Outlet 1
63 |YD4500-17002 Filter Cotton 1
64 [YD4500-95021 Small - Oil Seal /GB/T9877.1 1
65 |[YD3800-27112 Dust Cover 3
66 [YD4500.7A-23115A Vice-Spring Seat 1
67 |YD4500.7A-23114 Vice-Spring 1
68 [YD2500-17132 Snap Spring 1
69 |YD2500-17133 Filter Cotton 1
70 [YD2500-17131 Air Cock 1
71 |YD4500-27111 Short-Rubber Seat 1
72 [YD4500.7A-13101 Right-Crankcase 1
73 |YD4500-13105 Right-Rubber Block 1
74 [YD4500-17124 Oll Filter 1
75 |YD4500-17128 Hose Oil Leter 1
76 [YD2500-96013 Bearing /GB/T276 1
77 |YD4500-94021 Locating Pin /GB/T119.2 3
78 [YD4500-94604 Key Flywheel /GB/T 1099 1
79 |YD4500-13090A Washer-Crankcase 1
80 |YD4500-18021 Nozzle 1
81 |YD4500-18022 Tubing 1
82 |YD4500-18023 Snap Ring 1
83 |YD4500-93212 Ring /GB/T893.1 1
84 |YD4500-13201 Left-Crankcase 1
85 |YD4500-13203 Left-Rubber Block 1
86 |YD4500-95022 Big - Oil Seal /GB/T9877.1 1
87 |YD4500-90025 Screw M5x30/GB/T70.1 3
88 |YD4500-90026 Screw M5x25/GB/T70.1 2
89 |YD4600.8-17111 Holding-Oil Cap 1
90 |YD3800-17113 Seal Ring 1
91 |YD3800-17112 Qil Cap 1
92 |YD4500-13801 Baffle 1
93 |YD4500-90001 Screw M4x6/GB/T70.1 2
94 |YD4600.GF-15110 Flywheel 1
95 |YD2500-92102 Nut M8x1 /GB/T6177.1 1
96 |YD2500-91332 Screw St4.8x12 /GB/T845 1
97 |YD6200-93013 Spacer / GB/T97.1 1
98 |[YD3800.2-25215 Flange-Starter 1
99 |YD4600.7-25216 Spring 1
100 |YD4600.7-25211 Pully Starter 1
101 |YD4500-25213 Cover-Coil Spring 1
102 |YD4500-25212 Coil Spring 1
103 |[YD4600.11-25110 Cover-Starter 1

20, 4 m

~N N ~




Spare parts list for RPCS5545

Pos no [Reference no English name Dosage
104 |YD4600.11-25301 Cover-Starter Panel 1 1
105 |YD4600.11-25303 Cover-Starter Panel 3 1
106 |YD4600.11-25302 Cover-Starter Panel 2 1
107 |[YD4600.11-25304 Cover-Starter Panel 4 1
108 |YD2500-25302 Rope Sheath 1
109 |YD2500-25318 Washer-Starting Handle 1
110 |YD4500-25311 Starting Handle 1
111 |YD2500-25312 Inner Ring 2
112 |YD2500-25313 Recoil Spring 1
113 |YD3800-25301 Rope 1
114 |YD6200-25288 Screw M5x18 1
115 |YD4600.11-15120 Fairing 1
116 |YD4600.8-26118 Sheath-Spark Plug 1
117 |[YD4500-26110 Ignition Assy 1
118 |YD4600.11-24510 Handle 1
119 ([YD4500-18103 Fuel Filter 1
120 |YD4500-18102 Snap Spring 1
121 |YD3800-18104 Fuel Pipe Seat 1
122 |YD3800-18432 Oil Return Pipe 1
123 |[YD3800-18101A Fuel Pipe 1
124 |YD3800-18431 Oll Inlet Pipe 1
125 |YD4500-18301A Rubber 1
126 |YD4600.11-18300 Oil Tank 1
127 |YD3800-27211 Long-Rubber Seat 2
128 |YD3800-18001 Balancer Seat 1
129 ([YD3800-18013 Balancer Shell 1
130 ([YD3800-18014 Balancer Valve Body 1
131 ([YD3800-18015 Cover-Balancer 1
132 |YD4500-94104A Trigger Pin /GB/T879.1 1
133 |YD4600.7-24211 Trigger 1
134 |YD3800-24212 Trigger Spring 1
135 |YD4500-26210B Switch-Stop Assy 1
136 |YD2500-18410 Oil Bubble 1
137 |YD4500-27212 Bolt 2
138 |YD4600.11-27500 Left-Cover 1
139 |YD4600.11-27501 Right-Cover 1
140 |YD3800-18032 Fuel Cap 1
141 |YD3800-18033 Washer-Fuel Cap 1
142 |[YD4600.8-24214 Lever-Safety Trigger 1
143 |YD4600.11-24411 Cover-Rear Handle 1
144 |YD4500-91334 Screw St4.8x19/GB/T845 1
145 |YD4500-18006 Rubber Plate 1
146 |YD4500-24001 Rod-Throttle 1
147 |YD4600.11-23011 Head Board 1
148 |YD4600.11-21001 Heat-Proof Mat 1
149 |YD2500-91321 Screw St4.2x8.5/GB/T845 2
150 |YD4500.7B-22251 Cover-Tensioner 1
151 |YD4600.11-23111 Brake Band 1
152 |YD2500-94011 Pin-Brake Band/GB/T119.1 1
153 |YD2500-91311 Screw St3.5x10/GB/T845 1
154 |YD2500-91324 Screw St4.2x13/GB/T845 5
155 |YD4600.11-23108 Cover Plate-Brake Spring 1
156 |[YD3600.C-22109.1 Brake Main Lever 1
157 |[YD3600.C-23110 Brake Control Lever 1

3T, a4

~N N ~




Spare parts list for RPCS5545

Pos no [Reference no English name Dosage
158 |YD3600.C-22109.2 Brake Vice-Lever 1
159 |YD2500X-98002 Rivet ©2.5x10 1
160 |YD2500X-98001 Rivet $2.5x15 1
161 |YD4600.11-23113 Brake Spring 1
162 |YD4500-27321 Oil Baffler 1
163 |YD4500-22211 Tension Driving Gear 1
164 |YDA4500-22201 Tension Passive Gear 1
165 |[YDA4500-22212 Tension Pin 1
166 |YD4500-23023 Stop Block 1
167 |[YD4600.11-27301 Brake Cover 1
168 |YD4600.11-25305 Brake Cover Panel 1 1
169 |[YD4600.11-25306 Brake Cover Panel 2 1
170 |YD4500-22910 Guide Bar 18inch 1
171 |YD4500-22300 Chain 18inch /.325 1
172 |YD3800-13002A Pinboard 1
173 |YD2500-92101 Nut M8/GB/T6177.1 2
ZC1l |YD5800-14000 Crankshaft + Piston Assy 1
ZC2 |YD4500-22110 Clutch Assy 1
ZC3 |YD4500.7A-13100 Right-Crankcase Subassembly 1
ZC4 |YD4500-13200 Left-Crankcase Subassembly 1
ZC5 |YD3800-17110 Oil Cap Assy 1
ZC6 |YD4600.11-25000 Starter Subassembly 1
ZC7 |YD4600.11-25100 Cover-Starter Assy 1
ZC8 |YD4500.11-18299 Oil Tank Subassembly 1
ZC9 |YD3800-18010 Balancer Assy 1

ZC10 [YD3800-18030 Fuel Cap Assy 1
ZC11 |YD4600.11-25000BR Brake Subassembly 1
ZC12 |YD2500X-23109 Brake Lever Assy 1
ZC13 |YD4600.11-27300 Brake Cover Assy 1




	Prázdná stránka



